



REPORT ON DUROMETER HARDNESS (SHORE A) OF RUBBER

Page 4 of 9

Client : C-COAT™ Liquid Insulation Report No : 496665 SN 1/1
Address : P.O.Box:7073,Dubai, UAE Lab Project No : P-3322
Contractor : NP Sample No : 16-496665/1
Consultant : NP Date of Sampling : NP
Project : Co Date Sample Received : 01/05/2016
Sample Name : Liquid Ceramic Insulation Coating C-COAT™ Date test started : 02/05/2016
Sample Description : Coating Material Date test completed : 09/05/2016
Size of Sample : NP Report Date : 10/05/2016
Supplier : Client Date of Calibration : 09/05/2016
Manufacturer : Client Relative Humidity : 50%
Sampled by : Client Testing Room Temp. : 24°C
Sample brought in by : Client Tested by : SH

Shore 'A' Hardness	ASTM D 2240 - 05 (Reapproved 2010)	A/55/1
--------------------	---------------------------------------	--------

Test Method : ASTM D 2240 -05(Reapproved 2010)
Conditioning of Specimen : ASTM D 2240 -05(Reapproved 2010) Section 8.0
Method variation : Nil
Remarks : Type A Durometer was used to carry out the test.
: Specimens were folded to get the required thickness.

Note: This test is accredited by Dubai Accreditation department.



Authorized Signatory
Raja Kumar
Deputy Tech. Manager
R-RBS-0039
Issued on : 10/05/2016
Issue No.:01

Results relate only to the item tested.

This report shall not be reproduced except in full, without written approval of the laboratory.



المكتب الرئيسي : صندوق بريد : ١١٤٧١٧ ، دبي - الامارات العربية المتحدة ، هاتف : +٩٧١ ٤ ٣٤٠٦٥٧٨ ، فاكس : +٩٧١ ٤ ٣٤٠٥٦٧٧
أبوظبي : صندوق بريد : ٦١٨٣١ ، هاتف : +٩٧١ ٢ ٥٥٠٣٠٤٠ ، فاكس : +٩٧١ ٢ ٥٥٠٣٠٤١
Head Office: P.O. Box - 114717, Dubai, United Arab Emirates, Tel.: + 971 4 3405678, Fax : + 971 4 3405677
Abu Dhabi: P.O. Box - 61831, Tel. + 971 2 5503040, Fax: +971 2 5503041

Email: mld@eim.ae Website: www.mlab.ae